
01;.,V

MONTAGEANLEITUNGzu ANTENNENR()'
TORSTEUERUNG
Diese Montageanleitungist ausschliesslich für
ServicesteIlengedacht.

INSTALLATION INSTRUCTIONS FOR THE
REVOX ANTENNA ROTOR CONTROL
The following instructions are intended for usa
by REVOX authorized service dealers.

Tuner Unterseite
Bottom of the tuner
Fond du tuner

INSTRUCTIONS POUR LE MONTAGE DE LA
COMMANDE D'ANTENNE ROTATIVE
Pour I'usageexclusif des ServicesRevox

Stückliste:
DerganzeEinbausatzenthält folgende Bauteile:

4 x Z-Schraube M 3 x 6
2 x Z-Schraube M 3 x 10
2 x 6Kt. Mutter M 3

2 x Befestigungsriemen 2.5 x 92
1 x Widerstand 11k 5% 1/4 W
4 x Widerstand 680 Ohm 5% 1/4 W
1 x Richtungsspeicherprint kpl.
1 x Kabelbund Eingang

'-' 1 x Kabelbund Steuersignal
1 x Kabelbund Ausgang

21.26.0354
21.26.0356
22.01.8030
35.03.0109
57.11.4102
57.11.4681

1.166.410
1.166.411
1.166.412
1.166.413

Parts List
The Antenna Rotor Control kit consists of the
followingparts:

4 x FilIister head screw M3 x 6
2 x FilIister head screw M3 x 10
2 x Hex-nut M3
2 x Cabletie 2.5 x 92
2 x Resistor 1 kohm 5 % 1/4 W
4 x Resistor 680 ohms 5 % 1/4 W
1 x Direction memory board
1 x Wire harness Input
1 x Wire harness Contral Signal
1 x Wire harness Output

21.26.0354
21.26.0356
22.01.8030
35.03.0109
57.11.4102
57.11.4681

1.166.410
1.166.411
1.166.412
1.166.413

Liste des pieces detachees:
Le kit de montage complet comprend les ele-
ments suivants:

4 x vis M3 x 6
2 x vis M3 x 10
2 x ecrou M3
2 x courroie de fixation 2.5 x 92
1 x resistance 1 kohm 5 % 1/4 W
4 x resistance 680 ohms 5 % 1/4 W
1 x circuit de memoire de direction
1 x cäble Entree
1 x cäble Signal de commande
1 x cäble Sortie

21.26.0354
21.26.0356
22.01.8030
35.03.0109
57.11.4102
57.11.4681

1.166.410
1.166.411
1.166.412
1.166.413


